


Jotul F12 Parts List 

1 10331992 TOPLOAD DOOR NO 12 BP          

1 10331927 TOP LOAD DOOR NO 12 BBE        

1 10331929 TOP LOAD DOOR NO 12 IVE        

1 10331932 TOPLOAD DOOR NO 12 OGE         

2  GASKET 

3 128402 RETAINER TOP LOAD DOOR NO 12   

4 117505 SCREW CYLH INTHEX M6X8         

5 127075  RIVET SYST 90 V NO 12 21 22PET 

5 125960  RIVET NICKEL.6x33 no 3 602gld  

6 154086  TOP COMPL JØTUL 12 BP          

6 154085 TOP COMPL JØTUL 12 BBE         

6 154087  TOP COMPL JØTUL 12 IVE         

6 154090  TOP COMPL JØTUL 12 OGE         

7 128397  DAMPOPNER NO 12                

8 117059  HANDEL PIN STEEL 5 X 22 DIN    

9 117751  WASHER PASS 13 X 19 X 1,2      

10 153776  SMOKE OUTLET                   

10 153772  SMOKE OUTLET J12/F500/F400 BBE 

10 153773  SMOKE OUTLET J12/F500/F400 IVE 

10 153774  SMOKE OUTLET J12/F500/F400 OGE 

11 117117  SCR HEXCAP FL M6X20 ST8.8 UNTR 

12   GASKET 

13 128396  DAMPER ROD NO 12               

14 117147  SCREW HEX M8X12 ST8,8 ELZN     

15 10347292  BACK NO 12                     

15 10347227  BACK PANEL NO 12 BLUEBLACK     

15 10347229  BACKPANEL NO 12 IVORY          

15 10347232  BACK NO 12 OCEANGREEN          

16 10347392  BACK FRAME NO 12               

16 10347327  FRAME REARBOX NO 12 BLUEBLACK  

16 10347329  BACKFRAME NO 12 IVORY          

16 10347332  BACKFRAME NO 12 OCEANGREEN     

17 153289  SCEP PLATE BRACKET COMPL NO 12 

18 117519  RIVET GES 3 X 12               

19   GASKET 

20   GASKET 

21   GASKET 

22 117815  SCREW SYL H ALLANKEY           

23 10333018  INNERBACK NO 12                

24 117452  WASHER Ø8,4XØ20X1,6 ST8,8 ELZN 

25 117874  SCR HEXCAP FL M8X16 ST8,8 UNTR 

26 10332712  BURNPLATE REAR NO 12TDICA      

27 10333712  BURNPLATE RIGHT NO 12          

28 117877  SCR HEXCAP FL M8X30 ST8,8 UNTR 

29 10333612  BURNPLATE LEFT NO 12           

30 10331592  SIDE PLATE LEFT GF600 BP       

30 10331527  SIDE PLATE LEFT GF600 BBE      

30 10331529  SIDE PLATE LEFT GF600 IVE      

30 10331532  SIDE PLATE LEFT GF600 OGE      

31 10332912  GRATE NO 12/F500/600           

32 10334392  LOG RETAINER NO 12 BP          

33 117130  SCR HEXCAP FL M6X12 ST8,8 UNTR 

34 10333912  AIRMANIFOLD LEFT J 12          



35 10334292  DECO PLATE 12/F600/GF600 BP    

35 10334227  DECO PLATE 12/F600/GF600 BBE   

35 10334229  DECO PLATE 12/F600/GF600 IVE   

35 10334232  DECO PLATE F12/600/GF600 OGE   

36 10332518  BOTTOM OUTSIDE NO 12 SENO      

37   GASKET 

38 117876  SCR HEXCAP FL M8X25 ST8,8 UNTR 

39 10333292  LEG 12/F600/GF600 BP           

39 10333227  LEG 12/F600/GF600 BBE          

39 10333229  LEG 12/F600/GF600 IVE          

39 10333232  LEG 12/F600/GF600 OGE          

40 10331792  BASEPLATE NO 12 BP             

40 10331727  BASE PLATE NO 12 BBE           

40 10331729  BASEPLATE NO 12 IVE            

40 10331732  BOTTOMPLATE NO 12 OGE          

41 155719  ASH HOU COMPL VER3 500-600 BP  

41 155720  ASH HOU COMPL VER3 500-600 BBE 

41 155721  ASH HOU COMPL VER3 500-600 OGE 

41 155722  ASH HOU COMPL VER3 500-600 IVE 

42 117812  SCR CYLH INTHEX M6X30 ST8,8    

42 117803  SCR CYLH INTHEX M8X30 ST8,8    

43 128362  ASH DRAWER 12/F500/600         

44 128396  DAMPER ROD NO 12               

45   GASKET 

46   ASH DOOR BP 

46   ASH DOOR BBE 

46   ASH DOOR IVE 

46   ASH DOOR OGE 

47 125769  SPRING 

48 128399  SLEEVE ASH DOOR 12/F500/600    

49 127213  SHWITZ. NIC F3/8/12/500/600/80 

50 117720  SCR SOCKETSET W/HALF DOG M6X10 

51 128400  COUNTER PEDAL NO 12            

52 126109  CASING DOORHANDLE SYS 80 ALPHA 

53 117812  SCR CYLH INTHEX M6X30 ST8,8    

54 117706  SCREW ALLENKEY M6 X 6          

55 128473  PEDALARM NICKELIZED NO 12      

55 153549  PEDAL J 12 COMPL PACK          

56 128408  HINGE PIN FOR ASH DOOR         

57 153934  DOOR L.COMP.WO/G 12/F600 BP    

57 153936  DOOR L.COMP.WO/G 12/F600 BBE   

57 153938  DOOR L.COMP.WO/G 12/F600 IVE   

57 153942  DOOR L.COMP.WO/G 12/F600 OGE   

58 117117  SCR HEXCAP FL M6X20 ST8.8 UNTR 

59 128011  DOOR LATCH                     

60 153286  HEX HANDLE F400/600            

61   GASKET 

62   GASKET 

63 128359  LATCH BOLT CHROM               

64 126164  SPRING F/LATCH                 

65   GASKET 

66 153933  DOOR R.COMP.WO/G 12/F600 BP    

66 153935  DOOR R.COMP.WO/G 12/F600 BBE   

66 153937  DOOR R.COMP.WO/G 12/F600 IVE   



66 153941  DOOR R.COMP.WO/G 12/F600 OGE   

67 128357  GLAS RIGHT 12/F600             

68 128419  GLAS LEFT 12/F600              

69 128358  HINGE NO 12                    

70 127075  RIVET SYST 90 V NO 12 21 22PET 

71 10331492  FRONT NO 12 BP                 

71 10331427  FRONT NO 12 BBE                

71 10331429  FRONT NO 12 IVE                

71 10331432  FRONT NO 12 OGE                

72 117004  NUT HEX M8 ST8,8 UNTR          

73 10334012  AIRMANIFOLD RIGHT J 12         

74 117813  THREAD BAR                     

75 10333818  AIRDUCT NO 12                  

76 10333392  AIRMANIFOLD TOP NO 12 BP       

77 128455  COVER INSULATION CHAMBER NO 12 

78 126421  CATALYST ALPHA  NO 8TDIC 12    

79 128454  INSULATION CHAMBER NO 12       

80 128456  BOTTOM INSULATION CHAMBER N 12 

81  GASKET FOR TOP PLATE 

82  GASKET FOR DAMPER FRAME 

83 10332818  DAMPERFRAME NO 12              

84 117822  SPLINE 

85 10333118  DAMPER 

86 117875  SCR HEXCAP FL M8X20 ST8,8 UNTR 

87 128401  SUPPORT AIRVENT HANDLE F/DAMPE 

88 10334192  COVER FOR DAMPER MECK NO 12 BP 

89 128403  BRACKETT "BEND" NO 12 PART 89  

90 153258  PEDALMEC COMP JØTUL 12         

91 10333492  AIRDEFLECTOR NO 12 BP          

92 10331692  SIDE PLATE RIGHT GF600 BP      

92 10331627  SIDE PLATE JØTUL GF600 BBE     

92 10331629  SIDE PLATE RIGHT GF600 IVE     

92 10331632  SIDE PLATE RIGHT GF600 OGE     

93 10333518  AIRMANIFOLD BOTTOM NO 12 SENO  

94 10334412  VENT NO 12 SENO                

95 128363  HANDLE AIRSETTING 12/F500/F600 

95 129545  VALVE HANDLE J12 W\6MM THREAD  

96 128361  GLASSCLIPS                     

97 128473  PEDALARM NICKELIZED NO 12      

98 116832  NUT HEX M6 ST8,8 UNTR          

99 117879  SCR HEXCAP FL M8X40 ST8,8 UNTR 

100 10334792  PEDALBRACKET NO 12 BP, BBE, OGE        

100 10334729  PEDALBRACKET NO 12 IVE         

101 10349112  INSPECTION "DOOR" NO 12        

102 117773  SCREW MACHOVAL POZ M6X12 ELZN  

103 0  GASKET 

104 117120  SCR HEX SELFTH M6X16 ST8,8ELZN 

105 10356192  DECORATIV COVER TOP J 12 BP    

105 10356127  DECORATIV COVER TOP J 12 BBE   

105 10356129  DECORATIV COVER TOP J 12 IVE   

105 10356132  COVER TOP REAR NO 12 OCEANGREE 

106 117096  SCREW HEX M6X25 A/P UNTR       

107 116997  NUT 6K  M6 DIN 934 A4          

108 10366192  ADJUSTABLEBRICKET BYPASSDAMPER 



109 10379692  ASH LIP JØTUL 12 BP            

109 10379627  ASHLIP JØTUL 12 BBE            

109 10379629  ASHLIP JØTUL 12 IVE            

109 10379632  ASHLIP JØTUL 12 OGE            

110  COVER 

111  GASKET 

112 117148  SCREW 
 


